
Prüfbericht - Produkte 

Test Report - Products 

 

Appendix A 

CN24GWLY 002 

Page 1 of 47 

 

 

 
 

 
 

Appendix A: Test Results of FCC Part 15C 
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Appendix A.1: Test Results of 99% Bandwidth 

 

TestMode Antenna Frequency [MHz] OCB [MHz] FL[MHz] FH[MHz] Limit[MHz] Verdict 

DH5 Ant1 2402 0.87157 2401.5684 2402.4400 --- PASS 

DH5 Ant1 2441 0.86050 2440.5724 2441.4329 --- PASS 

DH5 Ant1 2480 0.88586 2479.5590 2480.4448 --- PASS 

2DH5 Ant1 2402 1.1913 2401.4097 2402.6010 --- PASS 

2DH5 Ant1 2441 1.1948 2440.4090 2441.6038 --- PASS 

2DH5 Ant1 2480 1.1922 2479.4105 2480.6027 --- PASS 
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DH5-Ant1-2480 
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2DH5-Ant1-2441 
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Appendix A.2: Test Results of 20dB Bandwidth 

 

TestMode Antenna Frequency[MHz] 20db EBW[MHz] Limit[MHz] Verdict 

DH5 Ant1 2402 0.9540 --- PASS 

DH5 Ant1 2441 0.9548 --- PASS 

DH5 Ant1 2480 0.9927 --- PASS 

2DH5 Ant1 2402 1.313 --- PASS 

2DH5 Ant1 2441 1.274 --- PASS 

2DH5 Ant1 2480 1.288 --- PASS 
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DH5-Ant1-2402 
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DH5-Ant1-2480 
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Appendix A.3: Test Results of Carrier Frequency Separation 

 

TestMode Antenna Frequency[MHz] Result[MHz] Limit[MHz] Verdict 

DH5 Ant1 Hop 1.022 ≥0.993 PASS 

2DH5 Ant1 Hop 1.004 ≥0.875 PASS 
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DH5-Ant1-Hop-PASS 

 

2DH5-Ant1-Hop-PASS 
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Appendix A.4: Test Results of Number of Hopping Frequency 

 

TestMode Antenna Frequency[MHz] Result[Num] Limit[Num] Verdict 

DH5 Ant1 Hop 79 ≥15 PASS 

2DH5 Ant1 Hop 79 ≥15 PASS 
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DH5-Ant1-Hop-PASS 

 

2DH5-Ant1-Hop-PASS 
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Appendix A.5: Test Results of Time of Occupancy 

 

TestMode Antenna Frequency [MHz] 
BurstWidth 

[ms] 
TotalHops 

[Num] 
Result[s] Limit[s] Verdict 

DH1 Ant1 Hop 0.381 320 0.122 ≤0.4 PASS 

DH3 Ant1 Hop 1.638 170 0.278 ≤0.4 PASS 

DH5 Ant1 Hop 2.884 100 0.288 ≤0.4 PASS 

2DH1 Ant1 Hop 0.390 330 0.129 ≤0.4 PASS 

2DH3 Ant1 Hop 1.643 150 0.246 ≤0.4 PASS 

2DH5 Ant1 Hop 2.891 120 0.347 ≤0.4 PASS 
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DH1-Ant1-Hop-PASS 
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DH3-Ant1-Hop-PASS 
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DH5-Ant1-Hop-PASS 
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2DH1-Ant1-Hop-PASS 
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2DH3-Ant1-Hop-PASS 



Prüfbericht - Produkte 

Test Report - Products 

 

Appendix A 

CN24GWLY 002 

Page 20 of 47 

 

 

 
 

 

 

2DH5-Ant1-Hop-PASS 

 
  



Prüfbericht - Produkte 

Test Report - Products 

 

Appendix A 

CN24GWLY 002 

Page 21 of 47 

 

 

 
 

Appendix A.6: Test Results of Conducted Spurious Emissions Measured in 100 kHz 
Bandwidth 

Band Edge 

 

TestMode Antenna ChName 
Frequency 

[MHz] 
RefLevel 

[dBm] 
Result 
[dBm] 

Limit 
[dBm] 

Verdict 

DH5 Ant1 Low 2402 -9.75 -57.83 ≤-29.75 PASS 

DH5 Ant1 High 2480 -3.72 -56.37 ≤-23.72 PASS 

DH5 Ant1 Low Hop_2402 -1.70 -56.67 ≤-21.7 PASS 

DH5 Ant1 High Hop_2480 -3.77 -53.04 ≤-23.77 PASS 

2DH5 Ant1 Low 2402 -2.23 -53.33 ≤-22.23 PASS 

2DH5 Ant1 High 2480 -3.66 -52.48 ≤-23.66 PASS 

2DH5 Ant1 Low Hop_2402 -2.49 -56.92 ≤-22.49 PASS 

2DH5 Ant1 High Hop_2480 -5.91 -47.75 ≤-25.91 PASS 
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DH5-Ant1-2402-PASS 

 

DH5-Ant1-2480-PASS 
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DH5-Ant1-Hop_2402-PASS 

 

DH5-Ant1-Hop_2480-PASS 
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2DH5-Ant1-2402-PASS 

 

2DH5-Ant1-2480-PASS 
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2DH5-Ant1-Hop_2402-PASS 

 

2DH5-Ant1-Hop_2480-PASS 
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Conducted Spurious Emission 

 

TestMode Antenna 
Frequency 

[MHz] 
FreqRange 

[MHz] 
RefLevel 

[dBm] 
Result 
[dBm] 

Limit 
[dBm] 

Verdict 

DH5 Ant1 2402 0~Reference -10.42 -10.42 --- PASS 

DH5 Ant1 2402 30~1000 -10.42 -59.17 ≤-30.42 PASS 

DH5 Ant1 2402 1000~26500 -10.42 -39.85 ≤-30.42 PASS 

DH5 Ant1 2441 0~Reference -7.50 -7.50 --- PASS 

DH5 Ant1 2441 30~1000 -7.50 -58.34 ≤-27.5 PASS 

DH5 Ant1 2441 1000~26500 -7.50 -37.21 ≤-27.5 PASS 

DH5 Ant1 2480 0~Reference -4.36 -4.36 --- PASS 

DH5 Ant1 2480 30~1000 -4.36 -58.22 ≤-24.36 PASS 

DH5 Ant1 2480 1000~26500 -4.36 -37.68 ≤-24.36 PASS 

2DH5 Ant1 2402 0~Reference -2.43 -2.43 --- PASS 

2DH5 Ant1 2402 30~1000 -2.43 -59.25 ≤-22.43 PASS 

2DH5 Ant1 2402 1000~26500 -2.43 -37.45 ≤-22.43 PASS 

2DH5 Ant1 2441 0~Reference -2.91 -2.91 --- PASS 

2DH5 Ant1 2441 30~1000 -2.91 -58.45 ≤-22.91 PASS 

2DH5 Ant1 2441 1000~26500 -2.91 -35.54 ≤-22.91 PASS 

2DH5 Ant1 2480 0~Reference -4.14 -4.14 --- PASS 

2DH5 Ant1 2480 30~1000 -4.14 -58.21 ≤-24.14 PASS 

2DH5 Ant1 2480 1000~26500 -4.14 -37.72 ≤-24.14 PASS 
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DH5-Ant1-2402-0~Reference-PASS 

 

DH5-Ant1-2402-30~1000-PASS 
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DH5-Ant1-2402-1000~26500-PASS 

 

DH5-Ant1-2441-0~Reference-PASS 
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DH5-Ant1-2441-30~1000-PASS 

 

DH5-Ant1-2441-1000~26500-PASS 
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DH5-Ant1-2480-0~Reference-PASS 

 

DH5-Ant1-2480-30~1000-PASS 



Prüfbericht - Produkte 

Test Report - Products 

 

Appendix A 

CN24GWLY 002 

Page 31 of 47 

 

 

 
 

 

DH5-Ant1-2480-1000~26500-PASS 

 

2DH5-Ant1-2402-0~Reference-PASS 
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2DH5-Ant1-2402-30~1000-PASS 

 

2DH5-Ant1-2402-1000~26500-PASS 
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2DH5-Ant1-2441-0~Reference-PASS 

 

2DH5-Ant1-2441-30~1000-PASS 
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2DH5-Ant1-2441-1000~26500-PASS 

 

2DH5-Ant1-2480-0~Reference-PASS 
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2DH5-Ant1-2480-30~1000-PASS 

 

2DH5-Ant1-2480-1000~26500-PASS 
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Appendix A.7: Test Results of Radiated Spurious Emissions 

Note:  
1) This testing was carried out on different modulations, but only the worst case was presented in this report. 
2) Testing was carried out within frequency range 9kHz to the tenth harmonics. The measurement results below 30MHz and 18GHz - 

26.5GHz were greater than 20dB below the limit, so only the radiated spurious emissions from 30MHz to 18GHz were reported. 

30 MHz - 1GHz 

*Note: The Model PM22 is the factory code, and the actual model is WIRTWS3WHTPRM. 
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1GHz - 18GHz 

*Note: The Model PM22 is the factory code, and the actual model is WIRTWS3WHTPRM. 
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Appendix A.8: Test Results of Radiated Emissions in Restricted Bands 

*Note: The Model PM22 is the factory code, and the actual model is WIRTWS3WHTPRM. 
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